USER'S MANUAL(3 seats series)

Seral number Parts name Quantity
M8*8 Screw 24
Support

Seat

Beam

M8*13 Screw

M10*100 Screw

Leg

Adjusts the foot
Armrest

M6 Hexagonal screw tap
M8 Hexagonal screw tap
Cannula

[u—

kel foial BN Kor] RUn] TE QUVE B V)

»—w—w—.m..hmqagi—‘woﬁ

www.cablematic.com




